
 

 

POTABLE WATER 
 

Utilities Sub-Element 
 
 
 
 

 
 
 
 
 

 
Prepared by 

 
The Office of Planning and 

Calvin, Giordano and Associates, Inc. 
2015 Update by Brown and Caldwell, Inc. 

 
 
 
 

City of Hollywood 
 

Hollywood, Florida 
 

January 20152008 

gkasha
Typewritten Text
Exhibit A



City of Hollywood Utilities Element Potable Water UW-i 
January 20152008 

 

 

POTABLE WATER 

(Utilities Sub-Element) 

 

TABLE OF CONTENTS 
 

I. PURPOSE ........................................................................................................................ 1 
 

 
 

II.  BACKGROUND ............................................................................................................... 1 
[...]
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

City of Hollywood  . Utilities Element Potable Water UW-6 

January 20082015 



 

² 

SE 32ND S T 

SW 32ND  ST 
I595 

S
 U

N
I 
V
E

R
S
I 

T
Y

 D
R

 

D
AV

IE
  
R

D
 

S
W

 
7

2N
D

 
A

V
E

 

S
 S

R
7

 

N
 4

6
T

H
 
A

V
E

 

S
W

 3
1S

T
 
A

V
E

 

S
W

 3
0T

 H
 A

V
E

 

S
 P

A
R

K
  
R

D
 

R
A
V

E
N

S
W

O
O

 D
 R

D
 

S
W

 9
T

H
 A

V
E

 

N
 D

IX
IE

  
H

W
Y

 
S
W

 4
T

H
 A

V
E

 

N
 F

E
D

E
 R

A
 L

 H
W

Y
 

S
 F

E
D

E
R

A
L

 H
W

Y
 

N
 F

E
D

E
 R

A
 L

 H
W

Y
 

S
 F

E
D

E
R

A
L

 H
W

Y
 

N
 F

E
D

E
R

A
L
 H

W
Y

 

S
E

 3
R

D
 A

V
E

 

S
 F

E
D

E
R

A
L

 H
W

Y
 

E
IS

 E
N

H
O

 W
E

R
  

B
L
V

 D
 

 
 
 
 

§̈¦ 

 
 
 
 
 
 
SW 34T H ST 

 

 
City of Hollywood 

Comprehensive Plan 

Existing 

Water Systems 
 

Map PW-3 
 

 
 
 
 
 

§̈¦ 

 

 
 
S P ERI METE R RD 

Legend 

City Water Mains 

DIAMETER 

< 1 

1 

1.5 

2 

2.5 

3 

4 

6 

8 

10 

12 

14 

16 

18 

24 

30 

County service area 

County shared service Area 

 
City Boundary 

County Water Mains 

DIAMETER 

< 1 

1 

1.5 

2 

2.5 

3 

4 

6 

8 

10 

12 

14 

16 

18 

24 

30 

Data Source: City of Hollywood 
Public Works Engineering, 2007 

 

Printed July 26, 2007 
 

 
 
 
 

0 0.5 1 2 
 

Miles 



City of Hollywood Utilities Element Potable Water UW-7 
January 20152008 

 

Existing Demand 
 
Over the past five years (2009-20132001-2006), the City of Hollywood department of 
public Utilities (HLWD-DPU) has produced an average of 21.424.5 million gallons per 
day (MGD) of finished water served to its retail and wholesale customers. HLWD-
DPU’s water service retail population was estimated to be approximately 
144,300149,000 in 20142006. The maximum-day finished water production over the 
past five years, which occurred in 2009, was 26.635.2 MGD. in 2005. 

 
HLWD-DPU’s water demand (both retail and wholesale) has increased steadily 
generally decreased over the past ten years. Although the City of Hollywood is built-
out, the retail average water demand is anticipated to keep increasing increase over the 
planning period due to redevelopment and organic population growth. By 20302025, it 
is anticipated that the total average water demand (retail and wholesale 
combinedcombine) will be approximately 24.937.3 MGD. 

 
HLWD-DPU’s existing (2007) sources of raw water are the Hollywood Biscayne 
wellfields, the Broward County South Regional Wellfield or the (also known as the 
Brian Piccolo wellfield), and the FloridanFloridian wellfields. Raw water from the Brian 
Piccolo wellfield is purchased by HLWD-DPU from Broward County according to an 
existing agreement. 

 
HLWD-DPU’s existing (2007) total and firm finished water treatment capacities are 
rated at 4642 MGD and 40.536.5 MGD, respectivelycorrespondingly. The breakdown 
is presented in Table 1. However, the finished water treatment capacity is expected 
to be reduced down to 35.3 MGD due to the Water Availability Rule recently 
promulgated (February 2007) by the South Florida Water Management District 
(SFWMD). To accommodate future water demand growth and the  reduction  of  its  
Biscayne  water  supply  allocation,  HLWD-DPU  is  planning  to expand its treatment 
capacity, promote water conservation, and offset water demand via reclaimed water. 

 

 
 

Table 1: Existing Firm and Nominal Water Treatment Capacity 
 

Treatment System 
Units in Service 

Assumed 
For Firm Capacity 

Existing Firm and Nominal Finished 
Water Treatment Capacities (mgd) 

Treatment Losses 

Lime Softening (LS) 
Nine units in service 
out of twelve total 

Firm: 22.5 mgd 
Nominal: 24 mgd 

2 percent 

Membrane Softening (MS) 
Six trains in service 
out of seven total 

Firm: 12 mgd 
Nominal: 14 mgd 

13 percent 

Reverse Osmosis 
(RO) 

Three trains in service 
out of four total 

Firm: 6 mgd 
Nominal: 8 mgd 

20 percent 

Total (all three systems) All described above 
Firm: 40.5 mgd 
Nominal: 46 mgd 

N/A 

 
 



City of Hollywood Utilities Element Potable Water UW-8 
January 20152008 

 

Water Quality 
 
In both chemical and physical terms, the water quality of the Hollywood wellfields is 
equal or superior to that of most of its neighbors. 

 
In the past, there have been three areas of concern regarding water quality: 
Disinfection Byproducts (DBPs), management of chloramination, and chlorides. 
Triholamethane Formation Potential, Ammonia Nitrogen in the current supply, and 
Chlorides in the current supplies. 

 
DBPs, particularly total Trihalomethanes (TTHM), have been a concern for the City in 
the past. The current treatment process used by the City is effective at managing THMs 
through enhanced removal of TTHM precursors via the MS process, and limiting the 
potential for TTHMs and five regulated Haloacetic Acids (HAA5, a similar type of DBP) 
to form through the use of chloramination.  
 
Chloramine, which the City uses for disinfection, is formed by combining sodium 
hypochlorite (“free chlorine”) with ammonia. Management of this process, particularly 
the ratio at which free chlorine and ammonia are combined and free ammonia residuals 
in the system, is important to maintain acceptable water quality. The water treatment 
plant currently uses online monitoring and automated control systems to maintain target 
chlorine and ammonia dosage levels, and monitoring is conducted in the system to 
track the amount of chloramines present. Triholamethane (TTHM) regulations are 
being met at the present. Ammonia is not considered a health risk, but when mixed 
with chlorine, chloramines are formed and these compounds may be the subject of 
future regulation. Since the amount of ammonia nitrogen in the water supply varies 
from time to time, this is a mixed blessing because ammonia prevents the formation of 
THMs, but too much allows chloramines to be formed. 

 
Chlorides are a concern because of the threat of salt water intrusion into the City’s 
primary water supply source, the Biscayne Aquifer. Chlorides cannot be removed 
significantly by the treatment processes typically used to treat Biscayne Aquifer water, 
so significant saltwater intrusion into a Biscayne wellfield can render those wells 
unusable for potable water supply. , atAt the present time, the levels of chlorides in the 
City of Hollywood’s Biscayne Aquifer wellfields is well below allowable maximums, 
and the monitoring wells show the levels along the salt water intrusion barrier (See 
Map PW-7 and PW-7a). 

 
Salt water intrusion can impact water quality, and currently salt water intrusion has 
"crept"  into  the  Biscayne  Aquifer  from  the  Ocean  westward  into the eastern 
Biscayne Aquifer, including areas of the City of Hollywood. Currently, the water in 
the Biscayne Aquifer west of 18th Avenue in Hollywood is still relatively free from salt 
water intrusion. Unfortunately, years of use from the Biscayne Aquifer by utilities 
throughout South Florida without the thorough understanding of the causes of how to 
avoid and manage salt water intrusion has resulted in the water in the Biscayne 
Aquifer east of 15th Avenue to become too salty for even landscape irrigation. 
Jointly, as an alternative to the Biscayne Aquifer, the Hollywood wellfields now 



City of Hollywood Utilities Element Potable Water UW-9 
January 20152008 

 

utilizeutilizes the Floridan Aquifer that contains brackish water, which necessitates the 
use of reverse osmosis to remove the concentrate and generate finished water. 

 
Treatment 

 
The City of Hollywood’s raw water supply is treated using either lime softening and 
sand filtration, membrane softening, or reverse osmosis, followed by disinfection, PH 
adjustment and fluoridation. Softening reduces the hardness to acceptable levels. 
Filtration requires the use of traditional granular media filter or membranes which 
remove suspended particles from the water. Fluoride is added to improve dental health 
of the human public. Disinfection with chloramines (chorine combinedcombine with 
ammonia) is used to destroy potentially harmful microorganisms and provide residual 
protection to water in the City’s distribution system. 

 
The water is conveyed directly from the wells to the water treatment plant and is piped 
to the appropriate treatment process: The Biscayne Aquifer water to either the lime 
softening or membrane softening process, and FloridanFloridian Aquifer water to the 
RO process. The water treated by lime softening process is first conveyed to the 
bottom of conical-shaped softening units known as “Spiractors” where it is mixed with 
a lime slurry and transported upward through the reactor. The Spiractors contain sand 
particles that serve as “collectors” forwhere the compounds that cause hardness 
(calcium, magnesium, and other divalent cations carbonate) isare precipitated and 
deposited (or plated) on the sand particles. Fresh sand is introduced to the top of the 
Spiractor as the enlarged, plated, spent sand is withdrawn at the bottom and disposed 
of by either hauling to landfills or sold selling it commercially as well point media. The 
resulting softened water flows up and out of the Spiractor to gravity filters for additional 
removal of suspended materials by filtration. The gravity filters contain a filter media 
consisting of graded gravel, silica sand, and anthracite coal. This filter media removes 
suspended materials and is regularly flushed (backwashed) to remove accumulated 
particles. After passing through the filter, the lime softened water combines with the 
membrane softened water and RO water in a blending tank. The particles that are 
backwashed from the filter are settled out, thickened and dewatered for disposal at 
neighboring landfillslandfill sites. The backwashed water is discharged into the 
backwash basin at the plant site and reused by the wastewater treatment plant and for 
the sprinklingirrigation system of Eco Grande Golf Course, and other sites both city 
and privately owned. 

 
The Biscayne Aquifer raw water to be treated by the membrane softening process is 
dosed with acid and anti-scalant prior to membrane filtration. These chemicals are 
added to prevent  the membranes from clogging fouling or scaling, which can 
significantly reduce production capacity. The water is then passed through cartridge 
filters to remove particulate matter larger than 5 microns in size, which could 
potentially; microns not removed could damage the membrane surface. The pretreated 
raw water is passed through the membranes at a pressure of 150approximately 120 
pounds per square inch (PSI), where ions causing hardness (in particular, calcium and 
magnesium), dissolved iron, microorganisms, and very small particles are removed. 
The membrane-softened water is then sent to a degasifier. In the degasifier, the water 
is allowed to “rain” over a column of plastic media while air is blown upwards through 



City of Hollywood Utilities Element Potable Water UW-10 
January 20152008 

 

the media., where This process removes the excess carbon dioxide (CO2), that is not 

able to be removed by membrane treatment, is removed. The membrane-softened 
water then joins the lime softened and RO treated water in the blending tank. The 
water which that does not pass through the membranes filters, which contains 
concentrated salts and particles, is transported to the South Regional Wastewater 
Treatment Plant via a dedicated pipeline and mixed with that plant’s effluent. 

 
The FloridanFloridian Aquifer water to be treated with RO undergoes a process very 
similar to the membrane softening process. The raw water is dosed with acid and anti-
scalant, passes through a cartridge filter, and then is boosted to a pressure of about 
325250 PSI and passed through the RO membrane. The RO membrane removes fine 
particles, microorganisms, and dissolved salts present in the raw water. The RO 
membranes can remove more than 99% of the salts dissolved in the FloridanFloridian 
Aquifer water, thereby converting brackish water into fresh water. After membrane 
treatment, the water is sent to a degasifier similar to the one used to treat the 
membrane softened water. However, for FloridanFloridian Aquifer water, the degasifier 
is used to remove both excess CO2 and naturally-present hydrogen sulfide (H2S). The 
degasifier removes about 99% of the H2S from the water, which is then combined with 
the membrane-softened and lime-softened water in the blending tank. The off-gas from 
the FloridanFloridian degasifierdegasifiers is further treated in an air scrubber to limit 
the emission of the H2S to the atmosphere, thereby preventing any undesirable 
odors in the area and protecting the environment. The water which does not pass 
through the membrane filters, which contains concentrated salts and particles, is 
conveyed to the South Regional Wastewater Treatment Plant and mixed with 
thatthat’s plant’s effluent. 

 
In the blending tank, the water from all three treatment processes are combined and 
treated with caustic soda to increase the pH to a range suitable for maintaining 
appropriate corrosion control, typically around pH 8.0 or above. The water is then 
disinfected with chloramines to inactivate potentially pathogenic microorganisms and 
provideprovided protection from them throughout the distribution system. Fluoride is 
then added to the water to protect dental health prior to being distributed to costumers. 

 
The City has ana 1813 MG total storage capacity; 2 MG in elevated storage tanks in 
the distribution system, and the remaining 11 MG of ground storage on-site at the 
WTP, and 5 MG of ground storage located at a new (installed 2014) West Hollywood 
Storage and Pumping Facility located near Sheridan St. and 68th Avenue. A total of 
five ground storage tanks are available with two 3.5 MG tanks located downstream of 
the blend tank. These tanks are followed in series by three 1 MG tanks that 
discharge to a 1 MG high service pumping clearwell. Inclusive of the clearwell, the 
combined finished water storage inventory (on-site) is 11 MG. 



City of Hollywood Utilities Element Potable Water UW-11 
January 20082015 

 

MAP- PW-4 

 
APPROXIMATE LIMIT OF SALTWATER INTRUSION 



 

SE 32ND S T 

SW 32ND  ST 
I595 

S
 U

N
I 
V
E

R
S
I 

T
Y

 D
R

 

D
AV

IE
  
R

D
 

S
W

 
7

2N
D

 
A

V
E

 

N
 4

6
T

H
 
A

V
E

 

S
W

 3
0T

 H
 A

V
E

 

S
 P

A
R

K
  
R

D
 

R
A
V

E
N

S
W

O
O

 D
 R

D
 

S
W

 9
T

H
 A

V
E

 

N
 D

IX
IE

  
H

W
Y

 
S
W

 4
T

H
 A

V
E

 

N
 F

E
D

E
 R

A
 L

 H
W

Y
 

S
 F

E
D

E
R

A
L

 H
W

Y
 

N
 F

E
D

E
 R

A
 L

 H
W

Y
 

S
 F

E
D

E
R

A
L

 H
W

Y
 

N
 F

E
D

E
R

A
L
 H

W
Y

 

S
 F

E
D

E
R

A
L

 H
W

Y
 

E
IS

 E
N

H
O

 W
E

R
  

B
L
V

 D
 

 
 
 
 
 
 

SW 34T H ST 

 
 
 
 
 
 
 

S P ERI METE R RD 

 

 

City of Hollywood 
Comprehensive 

Plan 

Approximate 

Limit of Saltwater 

Intrusion 
 

Map PW-4 
 
 
 

Hollywood City Boundary 
 

Saltwater Intrusion Line 
 
 
 
 
 
 

 
Printed July 18, 2007 

 
 

Data Source:City of Hollywood; Broward County 

² 
 

0 0.5 
 

Mile 



January 2008 2015  

  
 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

   
 



City of Hollywood Utilities Element Potable Water UW-13 
January 20152008 

 

Intergovernmental Coordination 
 

The provision of water is overseen by three government agencies.  The Federal 
Government is represented by the Environmental Protection Agency.  In general, the 
EPA sets water quality standards to be followed by water suppliers.  These standards 
are embodied in the Safe Drinking Water Act. 

 
The standards are enforced by the Department of Environmental Protection of the 
State of Florida.  The State is additionally represented by the South Florida Water 